



# ARC TESTING LABORATORY

ATL/7.8/F-02

ISO:9001:2015, 14001:2015, 45001:2018 CERTIFIED LABORATORY  
(GOVT. APPROVED TESTING LABORATORY)

Kh.No.- 42/9/4, Village - Badli, Near Aastha Hospital, New Delhi - 110042

Phone: 011-27853170, 9911221243, 9718358568, 9818555221

Email:- arctestlab@gmail.com, website:- www.arctestlab.com



## TEST REPORT

Issued To: M/s LIPKA Udyog  
24/11 & 24/12, Gali No. 6,  
Libaspur Industrial Area,  
New Delhi – 110042

Report No.: ARC052K21/31001

Job Order No.: ARC-052131001

Ref. No.: Nil

Sample Name : S.S Braided Fiber Connection Pipe  
Sample Quantity : 1 No.  
Sample Condition : Good (Loose)

<u>S. No.</u>	<u>Test</u>	<u>Test Method</u>	<u>Result</u>	<u>Requirement</u> BS-6501	<u>Conformity</u>
1.	Inner Dia, mm	By Vernier Caliper	14.5	-	-
2.	Outer Dia, mm	By Vernier Caliper	6.85	-	-
3.	Maximum Working Pressure, Kg/cm <sup>2</sup>	BS 6501	10.0	-	-
4.	Test Pressure, Kg/cm <sup>2</sup>	BS 6501	15.8	15.0 Min.	Yes
5.	Minimum Bend Radius, mm	By Vernier Caliper	112	90 Min.	Yes
6.	Maximum Working Temperature, °C	BS 6501	125	110 Min	Yes

\*\*\*\*\*

Page 01 of 01

  
Lab Incharge

  
Authorised Signatory

- (1) The result listed refer only to tested sample and applicable parameters. Endorsement of product is neither inferred nor Implied.
- (2) Total liability of our lab is limited of the invoiced amount.
- (3) Sample will be destroyed after 90 days from date of test report unless otherwise specified.
- (4) This report not be reproduced wholly or in part and cannot be used as an evidence in the court of law and should not be used in any advertising media our special permission in writing .
- (5) Report refer to the sample submitted to us and not drawn by us unless mentioned otherwise.